
 
Agenda – Regular Board Meeting February 17, 2022      Page 1 of 4 
Published to authority website: February 10, 2022 
 

  As a matter of proper business decorum, the Board of Commissioners respectfully request that all 
cell phones be turned off or placed on vibrate. To prevent any potential distraction of the proceeding, 

we request that side conversations be taken outside the meeting room. 
AGENDA 

REGULAR BOARD MEETING 
VICTOR VALLEY WASTEWATER RECLAMATION AUTHORITY 

VICTORVILLE CITY HALL, CONFERENCE ROOM D 
14343 CIVIC DRIVE, VICTORVILLE CA 92392 

 
Thursday, February 17, 2022  

8:00 a.m.  
VVWRA is committed to protecting public health and the environment in the Victor Valley by providing 
[...]
427,043 

5,785 
846 
604 

29,025 

24,060 

295 621 
------

Approved Budget 
FY 21-22 

17,699,907 

144,000 
38,400 

605,000 
671,767 

228,552 
2,220 

115,000 

12,000 
440,000 

5,241,951 $ ___ 1 _0,�04_ 7..._,0_9_2 $ ___ 1�9,�95_ 6..._,8_4 _6 

1,506,728 $ 3,124,854 $ 5,966,267 

595,546 994,479 3 ,507,600 
951,926 1,924,659 4,066,284 

389,901 8 11,587 2,271,087 
395,810 1,369,355 517,529 

3 839,911 $ ---�8,�22_ 4..._,9_3 _4 $ ___ 1-6 _32_8..._7 _6 _7 

Revenues over Expenses before Depreciation, Debt Service and Transfers 

$ 

$ 1,402,040 $ ____ 1� ,8_2_2�,1_5_8 $ ____ 3_,6_2_ 8�,0_7_9 

Depreciation Expense 

FEMA CalOES Retention 

DEBT SERVICE 
SRF Principal 
SRF Interest 

FUND TRANSFERS IN 
Salary/Benefits Charge from Capital 
Admin Charge from Capital 

Total FUND TRANSFERS IN 

FUND TRANSFERS OUT 
Transfer to Repairs and Replacements Fund 
Inter-fund loan payment to Capital 

Total FUND TRANSFERS OUT 

Excess Revenues Over Expenses 

Accrual Basis Page2 

2,798,897 5,597,7 15 

$ ______ -$ _______ -$ ______ _ 

$ - $ - $ 2,094,337 
___ 4_ 9..._,1_1_7 49,117 655 401 

$ 49,117 $ ____ 4_9..._1 _1 _7 $ ---�2,�74_9..._,7_3 _8 

$ -$ - $

$ ------- $ _______ -$ ______ _ 

$ -$ -$ 

$ _____ -$ ______ -$ _____ _ 

$ (1,445,974) $ ======(3=,8=2=4'=67=4=) $ ====8=78=.3= 4=1

10

10-4



REVENUES 

Connection Fees 

Title 16 Grant - Subregional 

Grant- Water Recycling 

Sale of Assets, Scrap, & Misc Income 

Interest 

Propostion 1 Grant 

Propostition 84 Grant 

CEC Microgrid Grant 

FMV Adjustment 

Grant - FEMA/Cal-EMA 

Total REVENUES 

CAPITAL EXPENSES 

Personnel 

Maintenance 

Operations 

Administrative 

Construction 

Total CAPITAL EXPENSES 

Victor Valley Wastewater Reclamation Authority 

Revenues and Expenditures 

Capital 

For the Quarter Ended December 31, 2021 

Quarter Actual 

October - YTD Actual 

December FY 21-22 

$ 304,437 $ 646,323 

8,229 16,097 

(46,425) (46,688) 

$ 266,241 $ 615,732 

$ - $

467,597 811,100 

$ 467,597 $ 811,100 

Revenues over Expenses before Debt Service and Transfers $ (201,356) $ (195,368) 

DEBT SERVICE 

SRF Principal $ - $

SRF Interest 

$ - $

FUND TRANSFERS IN 

Capital Recovery - Septage from O&M $ - $

Interfund Loan Payment from O&M 

Total FUND TRANSFERS IN $ 

FUND TRANSFERS OUT 

Salary/Benefits Charge to O & M $ - $

Admin Charge to O & M 

Total FUND TRANSFERS OUT $ 

Excess Revenues Over Expenses $ (201,356) $ (195,368) 

Accrual Basis 

Accrual Basis Page3 

Approved Budget 

FY21-22 

$ 1,174,731 

80,000 

$ 1,254,731 

$ 

$ 

$ 1,254,731 

$ 1,794,802 

338,270 

$ 2,133,072 

$ 

$ 

$ 

$ 

$ (878,341) 

10

10-5



Victor Valley Wastewater Reclamation Authority 

Statements of Cash Flows 

For the Quarter Ended December 31, 2021 

Cash flows from operating activities: 

Cash receipts from customers 

Cash paid to employees for salaries and wages 

Cash paid to vendors and suppliers for materials and services 

Net cash provided by operating activities 

Cash flows from capital and related fmancing activities: 

Acquisition and construction of capital assets 

Payments for flood damage 

Proceeds from connection fees 

Proceeds from grant funding 

Proceeds from loans 

Principal and Interest paid for long-term debt 

Net cash provided by ( used in) capital and 

related financing activities 

Cash flows from investing activities: 

Proceeds from sale of investments 

Investment earnings 

Net cash provided by investing activities 

Net increase in cash and cash equivalents 

Cash and cash equivalents, beginning of quarter 

Cash and cash equivalents, end of quarter 

Reconciliation of cash and cash equivalents to 

the statements of net position: 

Cash and cash equivalents 

Total cash and cash equivalents 

Page4 

$ 

$ 

$ 

$ 

2022 

4,601,518 

(1,402,227) 

(2,814,079) 

385,212 

(863,407) 

935,967 

(257,745) 

(185,186) 

(37,638) 

(37 ,638) 

162,388 

15,513 ,252 

15,675,640 

15,675,640 

15,675,640 

10

10-6



SRFLOAN# 

Original Amount Financed 
SRF Interest Rate (fixed) 
Local Match Amount 
Principal Forgiveness 
SRF Amount Borrowed 
Annual Payment Amount 
Annual Payment Due Date 
Loan Term (years) 
Years remaining 

DEBT SERVICE 

Loan Outstanding Balance 

Principal Paid to Date 
Interest Paid to Date 
First Payment Date 
Final Payment Date 
Effective interest rate 

* 

Existing 

11 MGD 
Expansion 

4574 

$ 11,430,726.00 
0.00% 

1,905,159.00 
n/a 

9,525,567.00 
579,869.96 

April 3 
20 
1 

571,533.61 

8,954,033.39 
1,896,822.64 

April 3, 2003 
April 3, 2022 

1.850% 

* An imputed interest rate is 1.707% per annum.

VICTOR VALLEY WASTEWATER RECLAMATION AUTHORITY 

SRF LOAN SUMMARY 
December 31, 2022 

Existing Existing Existing Existing Existing 
North Apple PhaseIIIA UN Nanticoke 

Valley Regulatory Replacement Pump Station Apple Valley 
Interceptor Upgrades Project BYPass Sub-Regional 

4658 5376 7805 7833 4806 

$ 4,084,688.00 $ 18,581,561.00 $ 4,286,380.00 $ 4,495,212.79 $ 26,455,228.84 
2.50% 2.70% 1.90% 1.90% 1.00% 

- - - - -

n/a 3,000,000.00 n/a n/a n/a 
4,084,688.00 15,717,667.66 4,286,380.00 4,495,212.79 26,455,228.84 

258,151.05 1,027,609.73 257,745.38 271,632.70 1,024,950.85 
February 13 June 30 December 31 June 30 February 28 

20 20 20 20 30 
3 11 11 16 27 

737,285.46 9,668,039.48 2,376,478.73 3,717,533.64 24,147,439.76 

3,347,402.54 6,049,628.18 1,909,901.27 777,679.15 2,307,789.08 
1,005,619.10 3,141,084.26 330,379.93 308,851.65 767,063.47 

Feb. 13, 2005 June 30, 2013 Dec. 31, 2016 Jun 30, 2018 February 28 2019 
Feb. 13, 2024 June 30, 2032 Dec. 31, 2032 Jun. 30, 2037 February 28, 2048 

2.499% 2.700% 1.900% 1.900% 1.00% 

Page 5 

Existing 

Hesperia Total Agreed 
Sub-Regional SRF Loans 

4807 

$ 37,758,384.81 $ 107,092,181.44 
1.00% Varies 

- 1,905,159.00 
n/a 3,000,000.00 

37,758,384.81 102,323,129.10 
1,462,850.30 4,882,809.97 

February 28 Varies 
30 Varies 
27 Varies 

34,464,179.04 75,682,489.72 

3,294,205.77 26,640,639.38 
1,094,345.13 8,544,166.18 

February 28 2019 Varies 
February 28, 2048 Varies 

1.00% Varies 

10

10-7



Victor Valley Wastewater Reclamation Authority 

Operations and Maintenance Report 

4th Quarter 2021 

VVWRA O&M Report- 4th Quarter 2021 

Page 1 

11

11-1



Victor Valley Wastewater Reclamation Authority 

Operations and Maintenance Report 

TO: Board of Commissioners 

FROM: Brad Adams - Plant Superintendent 

SUBJECT: Operations & Maintenance Report 

DATE: Feb 17, 2022 

The following information details the operation of the Victor Valley Wastewater Reclamation 
Authority for the fourth quarter of 2021. Included in this report is pertinent information regarding 
flows, process control information, process sampling, permit requirements, operations activities, and 
facility maintenance activities. 

Pertinent Flow / Receiving Data 

Month October November 

Total Flow Influent Flow 367.38 MG 352.49 MG 
Total Flow to Mojave 177.21 MG 184.21 MG 

Total Flow to Pere Ponds 196.67 MG 189.55 MG 
Total 3W Flow to American Organics 0.5335 MG 0.4264MG 

Total 3W Flow to Victorville 0.4305 MG 0.0825 MG 
Total Hesperia Influent Flow 6.37MG 9.48 MG 
Total 3W Flow to Hesperia 0 0 

Total Aoole Valley Influent Flow 3.01 MG 4.44MG 
Total 3W Flow to Aoole Valley 0 0 

Total Septage Received 720,559 G 699 484 G 
Total ADM/FOG Received 0 0 

Total Digester Gas Production 10.5 M SCF 11.1 M SCF 

Work Order Activity 

KPI Count 

Month Oct Nov Dec Total 

Planned Work Total 164 132 64 360 
Planned Work Completed 96 123 57 276 

Planned Work Completed On-Time 68 120 57 245 
Planned Work Incomplete 68 9 7 84 

Planned Work Completed Late 36 3 1 40 

VVWRA O&M Report - 4th Quarter 2021 

Page2 

December Quarterly Total 

353.39MG 1073.26 MG 
330.00MG 691.42 MG 
63.85 MG 450.07 MG 

0.4114 MG 1.371 MG 
0.0716MG 0.5846MG 
12.48 MG 28.33 MG 

0 0 
12.92MG 20.37 

0 0 
772,944 G 2.19 MG 
184,500 G 184,500 G 

12.1 M SCF 33.7 SCF 

Percent 

Oct Nov Dec Total 

58.5% 93.2% 89.1% 77% 
41.5% 90.9% 89.1% 68% 
41.5% 6.8% 10.9% 23% 
21.9% 2.3% 1.6% 11% 

11

11-2



Reactive Work Completed 40 66 58 164 18.9% 25.4% 

PM Work Completed 141 180 164 485 66.8% 69.2% 

Total Work Completed 211 260 237 708 

VVWRA RWWTP Activities 

Permit Continuous Monitoring Requirements 

• Permit required monitoring equipment was on-line and working properly.
• PH and conductivity probes cleaned and calibrated.
• TSS and Turbidity probes were cleaned and calibrated.
• UVT probe cleaned and calibrated.
• Intensity probe verifications completed monthly.

Permit Violations 

• No permit violations.

Sampling 

• All permit required samples for were collected and processed.

Safety 

• Vehicle safety inspections completed monthly.
• Gas Monitor inspections completed monthly.
• Eyewash safety showers inspected monthly.
• SCBA inspections completed monthly.
• Hazardous storage area inspection completed.
• Spill kit inspections completed.

Backup Generator Tests 

• Routine testing of the backup generators completed monthly.

Essential Equipment Maintenance 

• Aqua guard pre-treatment screen inspected and serviced, as necessary.
• Headwork's conveyor belt lubed and inspected.
• Grit classifier PMs completed.
• Primary clarifier shear pins replaced as needed.
• Primary sludge pump PMs completed.
• Blower inspections completed.
• Service air compressors inspected and serviced, as necessary.
• Waukesha engine inspections completed.

VVWRA O&M Report - 4th Quarter 2021 

Page 3 

24.5% 23% 

69.2% 69% 

11

11-3



•

• 

Monthly tertiary filters PMs and inspections completed .
UV System PMs and inspections completed .

• DAFT monthly PMs completed .
• 2G generator PMs and inspections completed .

Operations Activities 

BNR Process 

• WM Lyles installed, and Sulzer commissioned the new electric process blowers .
• Aeration Basin diffusers have reached the end of their life cycle. New diffusers have been

ordered, and installation planned.

Digesters/ RNG project 

• Started receiving material at the ADM reception area.
• Working with WM Lyles on a defoaming system for the digesters to help with increased

foam volume from digesting this more volatile new material.
• Assisted Anaergia in commissioning the new RNG project flares.

Solids Handling 

• GBT operation expanded to fulltime, to handle the increased digestate from the RNG
project.

Power Generation 

• 2G generators were converted to Natural Gas as part of the RNG project.

Maintenance Activities 

Process Equipment 

• Patched tears in both Aqua Diamond Filters. Replacement media ordered.
• Emergency backup generator service.
• Waukesha engine 2 and 3 services completed.
• Waukesha engines 4 and 5 source testing completed.

Vactor Cleaning 

• Septage Receiving Grit Chamber.
• Storm Drains.
• Septage EQ basin.

Pumps Services / Replacements 

VVWRA O&M Report -4th Quarter 2021 

Page4 

11

11-4



•

• 

Aqua Diamond Filter backwash pump replaced .

HEX pump 1 mechanical seal upgrade .
• New DAFT polymer blending system installation .

VVWRA Apple Valley WRP Activities 

Permit Continuous Monitoring Requirements 

• Permit required monitoring equipment was on-line and working properly.
• PH probes cleaned and calibrated.
• Turbidity analyzers were cleaned and calibrated.
• UVT probe cleaned and calibrated.
• Intensity probe verifications completed monthly.

Permit Violations 

• No permit violations.

Sampling 

• All permit required samples for were collected and processed.

Safety 

• Gas Monitor inspections completed monthly.
• Eyewash safety showers inspected monthly.
• Spill kit inspections completed.

Backup Generator Tests 

• Routine testing of the backup generator completed monthly.

Essential Equipment Maintenance 

• Fine screens inspected and serviced, as necessary.
• Process blower inspections completed and serviced, as necessary.
• MBR blower inspections completed and serviced, as necessary.
• UV System PMs completed.
• MBR system PMs completed.

Operations Activities 

VVWRA O&M Report- 4th Quarter 2021 

Page 5 

11

11-5



MBR Basins 

Recovery cleans on both MBR basins via Fibracast. Work contracted with 316 
construction. 

• Fibracast replaced all membranes with newer versions .

UV System 

• UV Vessels completely gone through and brought back to like new condition.
• UV spot check bioassay performed by Trussels Technologies; awaiting report.

Maintenance Activities 

Otoe Lift Station 

• Vactored out top and grit from bottom of wet well.
• Replaced lift pump #2 with spare. Pump being rebuilt.

PMs I Inspections 

•

• 

Inspection and maintenance ofMCCs, and PLC cabinets completed .
Mechanical equipment PMs and inspections completed .

• FHA correcting some HV AC issues .

VVWRA Hesperia WRP Activities 

Permit Continuous Monitoring Requirements 

• Permit required monitoring equipment was on-line and working properly.
• PH probes cleaned and calibrated.
• Turbidity analyzers were cleaned and calibrated.
• UVT probe cleaned and calibrated.
• Intensity probe verifications completed monthly.

Permit Violations 

• No permit violations.

Sampling 

• All pennit required samples for were collected and processed.

Safety 

VVWRA O&M Report - 4th Quarter 2021 

Page 6 

11

11-6



• Gas Monitor inspections completed monthly.
• Eyewash safety showers inspected monthly.
• Spill kit inspections completed.

Backup Generator Tests 

• Routine testing of the backup generators completed monthly.

Essential Equipment Maintenance 

• 

• 

• 

• 

• 

Fine screens inspected and serviced, as necessary . 
Process blower inspections completed and serviced, as necessary . 
MBR blower inspections completed and serviced, as necessary . 
UV System PMs completed . 
MBR system PMs completed . 

Operations Activities 

MBRBasins 

• Recovery cleans on both MBR basins via Fibracast. Work contracted with 316
construction.

• Fibracast replaced all membranes with newer versions.

UV System 

• UV Vessels completely gone through and brought back to like new condition.
• UV spot check bioassay performed by Trussels Technologies; awaiting report.

Maintenance Activities 

Hesperia Lift Station 

• Vactored out top and grit from bottom of wet well.

HWRP 

Replaced Permeate Pump 2 with spare. Pump being rebuilt. 

PMs I Inspections 

Inspection and maintenance ofMCCs, and PLC cabinets completed. 
Mechanical equipment PMs and inspections completed. 

VVWRA O&M Report - 4th Quarter 2021 

Page 7 

11

11-7



Victor Valley Wastewater Reclamation Authority 

Environmental Compliance Department Report 

October-December 2021 

VVWRA Environmental Compliance Department 
Industrial Pretreatment Program 

12

12-1



I. Interceptors Operation and Maintenance:

1. Interceptor's cleaning & CCTV:
The next cleaning/CCTV is scheduled for 2/28/2022-Schedule 4 & 5

2. Interceptors Inspections:

Page 12 

The following interceptors were visually inspected for signs of damage, vandalism, and
evidence of sanitary sewer overflows: 

✓ South Apple Valley & North Apple Valley.
✓ Schedule 1, 2, 3 & 4
✓ UNE Bypass HDPE pipe
✓ Hesperia, I Ave and Santa Fe.
✓ CSA64
✓ Adelanto
✓ SCLAI

3. Damage and repair summary:
✓ No Damage found during inspections and no repair was needed or performed.

4. Sanitary sewer overflows (SSO) summary:
✓ Date oflast reportable SSO: November 3rd

, 2021
5. Interceptors maintenance budget remaining:

✓ The fiscal year 2021-2022 Interceptor sewer maintenance amount remaining for sewer
cleaning and inspection services is $112,775.00

6. Dig Alert Underground tickets processed:
✓ A total of Two Hundred and Thirty One (231) USA Tickets were received and processed

7. Flow monitoring Studies:
✓ A flow monitoring study by ADS Environmental is continuing.

VVWRA Environmental Compliance Department 
Industrial Pretreatment Program 

12

12-2



II. Industrial pretreatment Activities:

1. New Business Questionnaires and permits applications evaluated:

✓ Twenty-Seven (27) New Business Questionnaire were processed in Quarter 4 of 2021.